
“Copyright 1999, Atlas Copco Compressors, Inc. Holyoke, Massachusetts 
Any unauthorized use or copying of the contents or any part of this book is 
prohibited.  This applies in particular to trademarks, model denominations, part 
numbers and drawings.” 

No. 1310 3011 64 Ed. 0 
2004-03 
 
 

  
 

Atlas Copco Portable Air Compressor 

XAS 97 JD 

Parts list 
1310 3011 64  Ed. 0 2004-03 

 
 

https://jahancompressor.com/


2 1310 3011 64 

OWNERSHIP DATA 

Unit model:   Owner's machine no.:   

Electric motor type:   Unit service no.:   

Delivery date:   Motor serial no.:   

Service plan:   First start-up date:   

Selected Lubricants 

Compressor:   Capacity:   

Bearing grease type, electric motor:     

Printed Matter Nos. 

Atlas Copco instruction book:  Atlas Copco logbook:   

Atlas Copco parts list:   Motor parts list:   

Local Atlas Copco Representative 

Name:     

Address:     

Telephone:   Contact persons: Service:   

Telefax:    Parts:   

Example parts list 
Ref. Part number Qty Name  Remarks 

1 1310 0332 64 158 Screw - Round Head  
2 1310 0326 91 2 Hinge  
3 1310 0326 79 2 Fender  

Explanation of columns: 

Ref. - Reference number. Relates a part in list and drawing. "x" means that the part is not shown on the drawing.  "-" 
indicates the beginning of a new list item. 

Part number.  "---" directs to consult another list of which the heading mostly has the same designation . "***" means 
that the part is not available as spare part.  Parts followed by one dot are comprised in the assembly(ies) listed above 
the first dot. 

Qty - A number indicating the quantity of parts.  The quantity is only related to its corresponding reference number 
("Ref") and may differ from the total quantity of this part for the entire unit.  For parts of an assembly the quantity 
mentioned is for one assembly.  "AR" means "as required" : bulk material or quantity to be determined. 

Name - Mostly part names.  When machine types, Classification Societies, dimensions, etc. are mentioned under the 
same "Designation", look carefully for the part number for your specific equipment.  When a selection is to be made, 
the various selections are indented and preceded by a dash. 

Remarks - A number followed by a bracket,  e.g. 1), refers to a footnote.   

A number in bold, e.g. 1, refers to a "Service Kit".  For the "Service Kit" number, see below list.  Parts of one "Service 
Kit" may be spread over several pages. 

ORDERING PARTS 

Always quote the part number, "Designation" and quantity of the desired parts as well as type designation and serial 
number of the unit. 



1310 3011 64 3 

Table of Contents 
1. Compressor Drive Group ............................................................................................................................. 5 
2. Engine Mounts............................................................................................................................................... 7 
3. Air Intake ........................................................................................................................................................ 9 
4. Exhaust System........................................................................................................................................... 11 
5. Cooling System ........................................................................................................................................... 13 
6. Air Outlet ...................................................................................................................................................... 15 
7. Oil System.................................................................................................................................................... 17 
8. Regulating System ...................................................................................................................................... 19 
9. Fuel System ................................................................................................................................................. 21 
10. Bodywork ..................................................................................................................................................... 23 
11. Body Mounts................................................................................................................................................ 25 
12. Control Panel ............................................................................................................................................... 27 
13. Electrical System......................................................................................................................................... 29 
14. Road Lighting .............................................................................................................................................. 31 
15. Drawbar, Axle Assembly ............................................................................................................................ 33 
16. Decal Location............................................................................................................................................. 35 
17. Air Receiver ................................................................................................................................................. 37 
18. Unloader Valve ............................................................................................................................................ 39 
19. Actuating Valve Assembly ......................................................................................................................... 41 
20. Air Receiver Service Kit.............................................................................................................................. 43 
21. Unloader Valve Service Kit......................................................................................................................... 45 
22. Speed Regulator Service Kit ...................................................................................................................... 47 
23.  Maintenance Kits........................................................................................................................................ 49 



4 1310 3011 64 

8

16

19

19
8

15

12
13

14
17

18

8

9 7

4

3

5
6

10

10

11

2
1

2
1

 



1310 3011 64 5 

1. Compressor Drive Group 
Ref Part number Qty Name Remarks 

 
1 0211 1404 00 4 Cap screw  
2 0300 0274 92 4 Washer  
3 1604 0745 00 1 Bushing  
4 0337 5196 00 1 Parallel key  
5 1310 0302 59 1 Coupling (male)  
6 1615 5441 00 1 Washer  
7 0147 1962 71 1 Hex head screw  
8 1310 0301 39 3 Bolt m14 x 160  
9 0147 1382 03 1 Bolt m10 x 140  
10 0108 1392 00 2 Spring pin  
11 0147 1457 03 1 Bolt m14 x 140  
12 0211 5287 00 8 Cap screw .375" x 1.0l  
13 0333 3232 00 8 Lockwasher  
14 0108 3417 00 2 Spring pin  
15 1310 0302 58 1 Coupling (female)  
16 0102 0460 00 1 Parallel pin  
17 0291 1113 00 3 Locknut  
18 1615 9398 01 1 Housing  
19 0147 1420 03 2 Bolt m12 x 140  
 
 
1310 9041 96  Rev. 00 

 



6 1310 3011 64 

17

15

9

10

11
12

4

8

13

7

6

16

2

3
5

1

14

8

16

7
6

4

5

5

16

7

6

8
4

19

20

18

 



1310 3011 64 7 

2. Engine Mounts 
Ref Part number Qty Name Remarks 

 
1 1310 0301 51 1 Engine - Diesel  
2 1310 0301 52 2 Mount - Engine  
3 0147 1476 03 4 Screw - M16 x 35  
4 0246 1956  36 4 Stud  
5 0291 1111 00 4 Locknut - M10  
6 1202 8719 00 4 Disk  
7 1202 9006 02 4 Vibration mount  
8 0147 1360 03 8 Screw - M10 x 20  
9 1310 0301 56 1 Adapter - Fan  
10 1310 0363 57 1 Guard - Fan  
11 1310 0314 83 4 Screw - Self tap  
12 0300 8019 00 4 Washer - Flat, M8.40  
13 0291 1111 00 4 Locknut M10  
14 1615 5441 00 1 Washer  
15 1310 0302 42 1 Fan  
16 1604 4220 00 4 Disk - Limiting  
17 1310 0302 31 4 Screw - M8 x 90  
18 1310 0301 87 1 Lifting Bale  
19 0147 1402 15 3 Bolt  
20 0301 2358 00 3 Washer  
 
 
1310 9044 72  Rev. 00 

 



8 1310 3011 64 

7

5

8

7

6

3

1

2

4

9

19

5

10

5

4

13

14

16

11

12

4

5

 



1310 3011 64 9 

3. Air Intake 
Ref Part number Qty Name Remarks 

 
1 1310 0301 58 1 Cleaner - Air:Engine  
2 1310 0301 54 1 Support - Engine Air  
3 1310 0301 66 1 Duct - Air: Engine  
4 0147 1323 03 8 Screw - M8 x 20  
5 0301 2335 00 9 Washer - Flat: M8  
6 1310 0345 21 1 Hose - Air Inlet  
7 1310 0323 83 4 Clamp - Hose  
8 1310 0301 55 1 Hose - Turbo Inlet  
9 1310 0301 59 1 Cleaner - Air  
10 1310 0301 65 1 Support - Compressor  
11 1310 0341 73 1 Hose - Hump  
12 0347 6131 00 3 Clamp - Hose:M77  
13 0347 6119 00 1 Clamp - Hose:M110  
14 1615 7667 82 1 Valve - Unloading  
15 2111 3250 00 1 Screw - M8 x 25  
16 0663 2106 16 1 O-Ring  
 
 
1310 9044 80  Rev. 00 

 



10 1310 3011 64 

79

8

5

6

3
4

3
2

1

 



1310 3011 64 11 

4. Exhaust System
Ref Part number Qty Name Remarks 

 
1 1310 0301 75 1 Pipe - Exhaust  
2 1310 0301 62 1 Clamp - "V" Band  
3 1310 0345 55 2 Clamp - Exhaust "2.25"  
4 1310 0339 54 1 Hose - Flex Metal  
5 1310 0314 83 4 Screw - Self Tap  
6 0301 2335 00 4 Washer - Flat  
7 1310 0301 64 1 Muffler - Exhaust  
8 1310 1477 00 1 Clamp - Exhaust "2.25"  
9 1310 0301 76 1 Pipe - Exhaust  
 
 
1310 9044 74  Rev. 00 
 
 
 



12 1310 3011 64 

2

7

6

7

10

12

13

14
13

8

3

8

1

11

8

4

5

9

15

 



1310 3011 64 13 

5. Cooling System 
Ref Part number Qty Name Remarks 

 
1 1310 0301 57 1 Radiator  
2 1310 0343 79 1 Cap - Radiator  
3 1310 0302 36 1 Hose - Radiator  
4 1310 0302 44 1 Hose - Lower Radiator  
5 1310 0343 72 1 Kit-Coolant Recovery Bottle  
6 1310 0323 84 1 Clamp-hose  
7 1310 0315 92 1.2m Hose  
8 0347 6113 00 4 Clamp-hose  
9 9710 5906 00 2 Screw-self tap  
10 1310 0355 20 .7m Gasket  
11 1310 0325 89 1 Clamp  
12 0144 3246 03 6 Screw - .312-18 x .75  
13 0300 8019 00 12 Washer - Flat: M8.40  
14 0292 1305 00 6 Locknut - .312-18 Hex  
15 1088 0801 40 1 Grommet  
 
 
1310 9044 78  Rev. 00 

 



14 1310 3011 64 

8

7

17

10 9

13

12

16

18

14

3

4

2

5

6

20

19
20

19

1

23

24

22

21

15

1125

 



1310 3011 64 15 

6. Air Outlet 
Ref Part number Qty Name Remarks 

 
1 1615 7702 81 1 Twin Ball Valve  
2 0663 3130 00 1 O-Ring  
3 1310 0302 68 1 Restrictor  
4 0663 3130 00 1 O-Ring  
5 0333 3227 00 2 Lockwasher  
6 0147 1323 03 2 Hexagon Bolt  
7 0301 2335 00 4 Washer  
8 1310 0302 64 1 Hose  
9 0663 7137 00 1 O-Ring  
10 0663 7141 00 1 O-Ring  
11 1604 3980 81 1 Outlet Manifold  
12 0653 1062 00 1 Flat Gasket  
13 0686 3716 01 1 Plug  
14 0211 1364 00 3 Bolt M10 x 90mm Lg.  
15 0301 2344 00 4 Washer  
16 0147 1375 03 1 Hexagon Bolt  
17 9125 6295 00 1 Gasket  
18 1310 0314 83 4 Screw  
19 1310 1365 00 2 Claw Coupling  
20 9747 6020 00 2 Rubber Gasket  
21 1310 0302 65 1 Valve-safety  
22 9710 5691 00 1 Elbow-pipe  
23 1615 5080 00 1 Plug  
24 0661 1000 29 1 Washer-seal  
25 0571 0035 74 1 Nipple  
 
 
1310 9041 99  Rev. 01 

 



16 1310 3011 64 

11

12

12

11

4

12

11

12

12 11

8
10

8

10

10

9

12

11

5

3

2

6

SEE DETAIL A

DETAIL A

7

1

13

 



1310 3011 64 17 

7. Oil System
Ref Part number Qty Name Remarks 

 
1 0300 8019 00 1 Washer-flat  
2 1615 7767 02 1 Housing-oil filter  
3 1619 3770 00 1 Nipple-hex  
4 1613 6105 00 1 Filter-oil  
5 1202 8660 00 1 Nipple  
6 0661 1000 27 1 Seal washer  
7 9710 5906 00 1 Screw  
8 0147 1329 03 2 Screw  
9 0266 2110 00 2 Nut  
10 0301 2335 00 4 Washer-flat  
11 0072 8403 16 5m Hose  
12 1202 8663 01 6 Clamp-hose  
13 1310 0342 89 1 Clamp-hose  
 
 
1310 9044 39  Rev. 00 

 



18 1310 3011 64 

 



1310 3011 64 19 

8. Regulating System 
Ref Part number Qty Name Remarks 

 
1 0147 1322 03 3 Screw  
2 0301 2335 00 4 Washer  
3 0291 1110 00 1 Nut  
4 1310 0300 95 1 Ball Socket  
5 1310 0300 96 1 Treaded Rod  
6 0291 1108 00 1 Nut  
7 1310 0302 45 1 Lever Arm  
8 9710 5906 00 1 Screw-Self Tapping  
9 0147 1328 03 1 Screw  
10 1310 0302 46 1 Bracket  
11 0147 1249 03 1 Screw  
12 0291 1110 00 1 Nut  
13 1310 0301 61 1 Bracket  
14 0324 1130 00 1 Spacer  
15 NUT 00846 2 Nut  
16 1604 0821 80 1 Piston  
17 0581 0000 38 4 Coupling  
18 1310 0345 79 9 Gasket-flat  
19 0686 4201 03 1 Plug  
20 0581 0000 47 1 Coupling  
21 0581 0000 33 3 Coupling  
22 0070 6002 05 4m Tube  
23 0070 6002 04 4m Tube  
24 0661 1020 00 1 Gasket  
25 0581 0000 52 1 Coupling  
26 1310 0300 48 1 Hose Assembly  
27 1310 0316 52 1 Ball Socket, w/ Disconnect  
 
 
1310 9044 81  Rev. 00 

 



20 1310 3011 64 

4

4

4

2

7

2
4

13

12

3

15

12

4

13 19

20

1

9

11

10

8

6

7

6

5

14
16

18

17

 



1310 3011 64 21 

9. Fuel System 
Ref Part number Qty Name Remarks 

 
1 1310 0315 80 1 Filter  
2 1310 0311 98 2Ft Hose  
3 1310 0302 29 2Ft Tube  
4 1310 0323 84 6 Clamp-hose  
5 0292 1305 00 2 Locknut  
6 1310 0314 83 4 Screw - 5/16-18 x 1 Lg.  
7 0301 2335 00 4 Washer-flat  
8 0144 3251 03 2 Screw 5/16-18 x 1.5 Lg.  
9 1310 0301 84 1 Tank-fuel  
10 1310 0301 86 2 Strap  
11 1310 030185 2 Strap  
12 1310 0349 92 2 Grommet  
13 1310 0349 94 2 Elbow - Hose  
14 1310 0343 63 1 Cap  
15 1310 0350 47 1 Tube  
16 1310 0349 39 1 Sender - Fuel Level  
17 1310 0302 30 1 Switch - Low Liquid Level  
18 1310 0343 88 10 Screw - 10-24 x 0.5 Lg.  
19 1310 0327 02 2 Gasket  
20 1310 0317 97 1 Gauge - Fuel level  
 
 
1310 9041 97  Rev. 00 



22 1310 3011 64 

10

9

18

20
19

7

8

18

17

2

10

6

4, 5

26

27

3

14

15

12
13

16

11

24

27

1

25

22

21

29

27

23

 
 

 



1310 3011 64 23 

10. Bodywork 
Ref Note Part number Qty Name Remarks 

 
1  1310 0302 08 1 Frame Assembly 2 
2 * 1310 0602 00 1 Door-Contol Panel (Unpainted) 2 
3 * 1310 0327 87 3 Rivet  
4  1310 0600 21 1 Canopy Assembly 1 
5 * 1310 0600 00 1 Canopy (Unpainted) 1 
6 * 1310 0601 00 1 Door-Canopy (Unpainted) 1 
7 * 1310 0302 71 2 Label - Model and CFM  
8 * 1310 0327 78 2 Ball Stud  
9 * 1310 0357 17 1 Label - Internet  
10 * 1310 0301 96 9 Foam - Louvers  
11 * 1310 0301 99 1 Foam - Cooler panel  
12 * 1202 8673 00 1 Handle  
13 * 0147 1246 03 2 Screw - M6  
14 * 0333 2121 00 2 Washer - spring M6  
15 * 0266 2108 00 2 Nut - M6  
16 * 1310 0302 51 5.8m Seal  
17 * 1604 1842 00 4 Corner Cover  
18 * 1310 0327 87 11 Rivet  
19 * 0690 1140 00 2 Label - Logo  
20 * 1310 0316 39 .8m Seal  
21  1310 0302 07 1 Guard - Alternator  
22  1310 0302 09 1 Panel - Cooler  
23  1310 0304 83 10 Screw  
24  0300 8019 00 10 Washer  
25  0292 1305 00 6 Nut  
26  0144 3246 03 6 Screw  
27  0301 2335 00 12 Washer  
28  1310 0349 03 2 Fender  
29  9710 5906 00 4 Screw  
 
 
1310 9044 79  Rev. 01 

1) Standard color is corporate yellow o 
2) Standard color is textured black o 

 
o For availability of other colors consult an Atlas Copco sales representative. 
* Contained in the assembly. 
 



24 1310 3011 64 

1
20

12

23

2

11

22

21

21

10

9
7 8

9

19

18
16

14
5

4

13

15

24

17

3

6

1

5

 



1310 3011 64 25 

11. Body Mounts 
Ref Part number Qty Name Remarks 

 
1 1310 0327 78 4 Support - Ball Stand  
2 0129 3115 00 1 Rivet  
3 1310 0302 04 2 Cylinder - Gas  
4 1604 1834 00 2 Stirrup  
5 1310 0327 87 10 Rivet  
6 1604 1833 00 2 Catch  
7 1310 0332 78 2 Screw  
8 0259 161H 02 2 Thd - Insert  
9 1310 0343 51 1 Latch - Cover Plate  
10 0129 3103 00 2 Rivet  
11 1612 1574 00 1 Spring Clip  
12 1605 0025 00 2 Hinge Pin  
13 1604 1869 00 2 Bumper  
14 1604 1842 00 4 Corner Protector  
15 0333 2121 00 2 Washer - M6  
16 1202 8673 00 1 Handle  
17 0147 1246 03 2 Screw  
18 0333 2121 00 2 Washer  
19 0266 2108 00 2 Nut  
20 1310 0302 51 5.7m Seal - Bodywork  
21 1310 0316 39 1m Seal - Door  
22 1615 5692 00 1 Lock  
23 1089 9068 01 1 Key  
24 0266 2108 00 2 Nut - M6  
 
 
1310 9044 76  Rev. 00 

 



26 1310 3011 64 

20

9

15

14

2
3

4, 5
6

7

11

10

16

13

17
12

21

1

8

21

19
18

 



1310 3011 64 27 

12. Control Panel 
Ref Part number Qty Name Remarks 

 
1 1310 0301 95 1 Control Panel  
2 1089 0352 01 1 Hourmeter  
3 1615 7264 00 1 Pressure Gauge  
4 1089 0312 11 2 Lamp Holder - Red Lens  
5 1091 0168 00 2 Bulb  
6 1089 0608 04 1 Button  
7 1089 9326 01 1 Pushbutton  
8 1089 0608 03 1 Switch  
9 1604 1873 00 1 Decal  
10 0333 3215 00 4 Lockwasher  
11 0266 2107 00 4 Nut - M5  
12 0160 6060 00 4 Screw - M5 x 10  
13 1089 0341 01 4 Relay  
14 1310 0327 01 4 Plug  
15 1615 8662 00 1 Harness  
16 1089 0358 01 4 Socket  
17 0301 2318 00 4 Flat Washer  
18 1310 0302 43 1 Cover  
19 1089 9206 31 1 Circuit Breaker (Loose Part)  
20 1310 0314 83 1 Screw  
21 0144 3206 03 4 Screw  
 
 
1310 9044 77  Rev. 00 

 



28 1310 3011 64 

25

1

4

5

2

3

6

7

12

10

13

8

19

17

15

17

19

23

16

20

21

18

21

11

14

27

19 28

18

17

22

26

9
24

 



1310 3011 64 29 

13. Electrical System 
Ref Part number Qty Name Remarks 

 
1 1310 0311 65 1 Tray-battery  
2 1310 0311 67 2 Bolt-j  
3 1310 0311 66 1 Clamp-battery  
4 9710 5899 01 2 Bolt  
5 1310 0310 89 1 Battery  
6 1310 0317 65 1 Cable-battery  
7 1310 0333 25 1 Cable-battery  
8 1310 0345 46 1 Strap  
9 1615 7831 02 1 Switch-temp  
10 1310 0350 59 1 Switch-temp  
11 0333 2243 00 1 Washer-spring  
12 1310 0330 41 1 Switch-press  
13 1310 0302 57 1 Harness-wiring  
14 0147 1476 03 1 Bolt  
15 0147 1320 03 1 Bolt  
16 0301 2344 00 2 Washer  
17 0268 3205 00 5 Nut  
18 0333 2225 00 3 Washer  
19 0301 2335 00 5 Washer - flat  
20 1310 0302 05 1 Support-battery  
21 1310 0314 83 5 Screw .312 x .75"L  
22 1310 0342 89 1 Clamp-wire  
23 1088 1301 02 5 Cable Ty  
24 0653 1124 00 1 Gasket  
25 1310 0363 91 1 Terminal insulator  
26 0333 3232 00 1 Lockwasher  
27 0144 3246 03 1 Screw .312 x .75"L  
28 1310 0365 57 1 Clamp-wire  
 
 
1310 9044 71  Rev. 00 

 



30 1310 3011 64 

9

4

10

2

8

8

3

1

7

5

10

6

5

12

11

 



1310 3011 64 31 

14. Road Lighting
Ref Part number Qty Name Remarks 

 
1 1310 0345 30 1 Lamp - License Plate  
2 1310 0344 35 2 Lamp - Marker - Red  
3 1310 0344 36 2 Lamp - Marker - Yellow  
4 1088 1301 03 5 Cable Ty  
5 1088 0801 40 3 Grommet  
6 1310 0302 49 1 Wiring Harness  
7 1310 0302 47 2 Lamp - Stop Turn Tail  
8 1310 0302 61 4 Grommet - Marker  
9 1310 2514 30 1m Wire Loom  
10 1088 1301 02 7 Wire Ty  
11 1310 3015 00 6 Base  
12 0333 3232 00 1 Lockwasher - M10  
 
 
1310 9044 73  Rev. 00 

 



32 1310 3011 64 

10

12
11

13

14

7

16

9

8

15

12

10

25

17

20

19
26

18
2

5

4
6

1

22

21

23

23

19

19

3

22

24

 



1310 3011 64 33 

15. Drawbar, Axle Assembly 
Ref Note Part number Qty Name Remarks 

 
1  1310 0342 64 2 Wheel-tire assembly  
2  1310 0314 51 1 Lunette Eye  
3  1310 0343 54 2 Nut  
4  0144 3447 03 8 Screw  
5  0301 2378 00 8 Washer-flat  
6  1310 0301 83 2 Screw  
7  1310 0301 81 1 Axle Assembly  
8 * 1310 0341 07 2 Cotter Pin  
9 * 1310 0302 15 2 Grease Seal  
10 * 1310 0302 16 4 Bearing Cone  
11 * 1310 0302 17 2 Hub  
12 * 1310 0224 00 4 Bearing Cup  
13 * 1310 0340 93 2 Spindle Nut  
14 * 1310 0343 87 2 Grease Dust Cap  
15 * 1310 0341 08 10 Lug Nut  
16 * 1310 0302 18 10 Stud  
17  1310 0301 28 1 Drawbar  
18 * 0144 4000 17 2 Screw - 5/8-11 x 4.5" L   
19 * 0292 1310 00 4 Lock Nut   
20 * 1310 0359 96 2 Chain Assembly    
21 * SCR01342 1 Screw - 3/8-16 x 3.75" L   
22 * 1310 0343 54 5 Nut - 3/8-16   
23 * 0144 3461 03 2 Screw - 5/8-11 x 5.0" L   
24 * 1310 0302 80 2 U-Bolt    
25 * 1310 0340 12 1 Jack Stand   
26  1310 0342 11 1 2" Ball Hitch  
 
 
1310 9044 84  Rev. 00 

* Included in assembly. 



34 1310 3011 64 

20 
(Insided edge of cooler
underneath filler neck)

18
(On flange)

19

11
Inside control panel door

10

4

9

5

1

3

2

15

12

8

25
(On control panel cover)

23

24

26

17

22

17

15 6 7

X A S 97
185 CFM

185 CFM
X A S 97

21

7
6

13, 14

16

 



1310 3011 64 35 

16. Decal Location 
Ref Part number Qty Name Remarks 

 
1 9747 6012 00 1 Label - Tampering  
2 9747 6014 00 1 Label - Air Receiver  
3 1310 3112 52 1 Label - Oil Type  
4 1613 3384 00 1 Label - Noise  
5 1613 3385 00 1 Label - Tampering  
6 0690 1140 00 2 Label - Logo  
7 1310 0302 71 2 Label - Model XAS97  
8 9747 6013 00 1 Label - Towing  
9 1310 3112 74 1 Label - Towbar Torque Specs.  
10 1310 0343 89 1 Label - Safety Chain  
11 1310 0302 72 1 Label - Oper. & Maint.  
12 9747 6011 00 1 Label - Danger  
13 0129 3103 00 4 Rivet  
14 1310 0302 48 1 Data Plate  
15 1310 0313 24 2 Label - Caution Hot Exhaust  
16 1310 0354 95 1 Label - Tie Down  
17 1310 0331 80 2 Label - Red Reflector  
18 1310 0173 00 1 Label - Fuel Only  
19 1310 0302 73 1 Label - Alternator  
20 1310 0356 95 1 Label - Coolant  
21 1079 9902 00 1 Label - Tow Bar  
22 1310 0357 17 1 Label - Internet Adress  
23 1310 3112 36 1 Label - Cal. Prop 65  
24 1310 0302 74 1 Label - Service Kits  
25 1310 0302 75 1 Label - Circuit Breaker  
26 1604 1873 00 1 Label - Control Panel  
 
 
1310 9041 92  Rev. 00 

 



36 1310 3011 64 

11

10

9

8

4

7

6

6

5

3

2

1

 



1310 3011 64 37 

17. Air Receiver 
Ref Part number Qty Name Remarks 

 
- 1310 0301 92 1 Complete Air Receiver  
1 1615 7664 80 1 Reg. Valve Assembly  
2 0661 1104 90 1 Seal Washer  
3 1615 9437 00 1 Tube  
4 0663 7151 00 1 O-Ring  
5 0623 2106 03 1 Nut  
6 1615 7695 00 2 Seal  
7  1 Element - See Service Kit  
8 1615 7697 01 1 Retainer  
9 1616 5108 00 1 Level Gauge  
10 0661 1000 26 1 Seal Washer  
11 0686 4203 00 1 Hexagon Plug  
 
 
1310 9044 82  Rev. 00 

 



38 1310 3011 64 

 



1310 3011 64 39 

18. Unloader Valve 
Ref Part number Qty Name Remarks 

 
- 1615 7667 82 1 Complete Unloader  
1 0147 1251 12 2 Hexagon Bolt  
2 1615 7672 00 1 Spring  
3 0291 1110 00 1 Locknut  
4 0665 0999 54 1 Piston Seal  
5  1 Wiper - See Service Kit  
6  1 Valve - See Service Kit  
7  1 Spring - See Service Kit  
8 1615 8757 00 1 Piston Rod  
9 0147 1252 12 2 Hexagon Bolt  
10  1 O-Ring - See Service Kit  
11  1 O-Ring - See Service Kit  
12 1615 8345 01 1 Bushing  
13  1 O-Ring- See Service Kit  
14 1615 7673 00 1 Valve  
15  1 O-Ring - See Service Kit  
16 1315 8346 00 1 Retainer  
17  1 Spring - See Service Kit  
18  1 Valve - See Service Kit  
19  1 O-Ring - See Service Kit  
 
 
1310 9042 45  Rev. 00 

 



40 1310 3011 64 

 



1310 3011 64 41 

19. Actuating Valve Assembly 
Ref Part number Qty Name Remarks 

 
- 1604 0321 80 1 Complete Actuating Unit  
1 1615 8756 01 1 Piston Rod  
2 0266 2108 00 2 Nut  
3  1 Wiper - See Service Kit 1) 
4 1615 9770 00 1 Bearing  
5 0147 1252 12 2 Hexagon Bolt  
6 1615 8382 00 1 Adaptor  
7 0501 0007 00 1 Bearing  
8 1615 8369 00 1 Spring  
9 0291 1110 00 2 Locknut  
10  1 Piston Seal - See Service Kit 1) 
11 1615 8755 00 1 Piston  
12 2252 0489 00 1 Spring  
13 1615 8373 02 1 Cover  
14 1604 0321 00 1 Housing  
15 0500 4510 31 1 Plain bearing  
 
1) Included in the speed regulator service kit. 
 
 
1310 9042 53  Rev. 03 

 



42 1310 3011 64 

2

2

1

3

 



1310 3011 64 43 

20. Air Receiver Service Kit 
Ref Part number Qty Name Remarks 

 
- 2911 0068 00 1 Oil Separator Kit  
1  1 Oil Separator Element  
2  2 Seal Ring  
3  1 O-Ring  
 
 
1310 9044 83  Rev. 00 

 



44 1310 3011 64 

 



1310 3011 64 45 

21. Unloader Valve Service Kit 
Ref Part number Qty Name Remarks 

 
- 2911 0051 00 1 Unloading Valve Kit  
1  1 Piston Seal  
2  1 Wiper  
3  1 Valve  
4  1 Valve  
5  1 Spring  
6  1 Spring  
7  1 O-Ring  
8  1 O-Ring  
9  1 O-Ring  
10  1 O-Ring  
11  1 O-Ring  
12  1 O-Ring  
 
 
1310 9042 57  Rev. 00 

 



46 1310 3011 64 

 



1310 3011 64 47 

22. Speed Regulator Service Kit 
Ref Part number Qty Name Remarks 

 
- 2911 0052 00 1 Speed Regulator Kit  
1  1 Piston Seal  
2  1 Wiper  
 
 
1310 9042 56  Rev. 00 
 

 



48 1310 3011 64 

6

4

250/750 HOUR
SERVICE KIT

(RECOMMENDED EVERY 
OIL ANALYSIS KIT

500 HOURS)

1

8

10

9

10

5

1

2

3
4

SERVICE KIT
500 HOUR

6

32

1

SERVICE KIT
1000 HOUR

3

2

5

 



1310 3011 64 49 

23. Maintenance Kits

Ref Part number Qty Name Remarks 

 
 1310 3003 74  250/750 Hour Service Kit  
1  1 Fuel Filter (Primary) Engine 
2  1 Fuel Filter (Final) Engine 
3  1 Oil Filter-Engine  
 1310 3003 75  500 Hour Service Kit  
1  1 Fuel Filter (Primary) Engine 
2  1 Fuel Filter (Final) Engine 
3  1 Oil Filter-Engine 
4  1 Oil Filter-Compressor 
5  1 Air Filter-Engine 
6  1 Air Filter-Compressor 
- 1310 3003 73  1000 Hour Service Kit 
1  1 Fuel Filter (Primary) Engine 
2  1 Fuel Filter (Final) Engine 
3  1 Oil Filter-Engine 
4  1 Oil Filter-Compressor 
5  1 Air Filter-Engine 
6  1 Air Filter-Compressor 
7  1 O-Ring  
8  1 Seal  
9  1 Seperator Element  
10  1 Seal 
- 1310 3083 46  Kit - Oil Analysis  
  
 
1310 9044 85  Rev. 00 

 
 




